

CERTIFICATE OF ANALYSIS

CARMUSTINE

Test Items	Specifications	Results
Description	Light Yellow Crystalline	Conform
	Powder, Inodorous	
Melting Point	30-32°	30.5°
Identification	Positive Reaction	Conform
	Positive Reaction	Conform
	The Biggest Absorption	Conform
	Atλ=230nm	
Loss On Drying	≤0.5%	0.04%
Assay (C ₅ h ₉ cl ₂ n ₃ o ₂)	96.0% To 101.0%	99.4